SPORTON LAB.

FCC RF Test Report

Report No. : FG292014

LTE Band 4/ 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pectrum

u%}‘ Spectrum urzr'
Ref Level 25.00 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 25.00 dém  Offset 5.40 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PAES isoi-lékir;nw:liﬁﬁbkihz, PABS
20 dp S FpURTOUS | INE_ABS PAES e _$PURIODS | INE_ABS | PARS
10 dem ’h 10 dem {h\
0 dém f \ 0 dem { |
-10 dBm ]l -10 deér i
SPURIOUS_LINE_ABS
-20 dém I -20dl
-30 dBm }. l -30 } I \ b’h
Al L
-50 dem il - \E m . lww\..l,,p |
. memrilpisasirisa bt Wttt
-60 dem: -60 dB
-70 dBm -70d
Start 1.7 GHz 3003 [J[S Slﬂp 1.712 GHz Start 1.753 GHz 3003 pts Stop 1.765 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | aLlimit Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70825 GHz -33.73 dBm -20.73 di 1,753 GHz 1,755 GHz 100.000 kHz 1,75474 GHz 13,44 dem -16.56 dB
1.709 GHz 1.710 GHz 20.000 kHz 1.71000 GHz -30.42 dBm -17.42 dB 1.755 GHz 1.756 GHz 20.000 kHz 1.75500 GHz -28.94 dBm -15.94 dB
1.710 GHz 1.712 GHz 100.000 kHz 1.71021 GHz 13.31 dem ~16.69 d& 1.756 GHz 1.765 GHz 1.000 MHz 1,75631 GHz -30.62 dBm -17.62 dB
T
Il ( )i ] ]| ]
Date: 17.0CT.2022 20°30:24

Date: 17.0CT.2022 20:38.50

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 17 OCT 2022 20:40:17

[===3 Spectrum ﬂ%l
Ref Level 25.00 dém  Offset 5.40 dg Mode Auto Sweep Ref Level 25.00 dBm  Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PAES bﬂ*gkimibnﬁhi:k.ﬂ&:_ paps
20 dp S PURTOUS | INE_ABS PABS e _pPURIOfIS_|INE_ABE | PABS
10 dBrm 10 dBm
damd L
dem 0 dBm
” [ 1 I
-10 dém + \ -10 degrr
SPURIOUS_LINE_ABS J m‘ J ““
-20 dBm [ -20 ¥ 'l
-30 dBm NJ dBm- ‘H‘w !
. At o b |
*
] LS Py | |
-50 dBm - o sod 2B
dem s
IRV I i v ey B T R
-50 dBm 60 dBm
-70 dBm -70d
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.753 GHz 3003 pts Stop 1.765 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | aLimit Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70898 GHz -26.23 dBm -13.23 dB 1,753 GHz 1,755 GHz 100,000 kHz 1,75446 GHz 7.28 dBm -22.72 dB
1.709 GHz 1.710 GHz 20.000 kHz 1.71000 GHz -30.49 dBm -17.49 dB 1.755 GHz 1.756 GHz 20.000 kHz 1.75501 GHz -29.88 dBm -16.88 dB
1.710 GHz 1.712 GHz 100.000 kHz 1.71067 GHz 6.83 dBm -23.17 dB 1,756 GHz 1.765 GHz 1.000 MHz 1,75606 GHz -27.07 dém -14,07 dB
T
I L] I )y ) (1] ]
Date: 17.0CT.2022 20:28:17

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2ARXN-FC3

Page Number

1 A30 of AG3



SPORTON LAB.

FCC RF Test Report

Report No. : FG292014

LTE Band 4/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

pectrum x| | Spectrum =
Ref Level 25.00 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 25.00 dém  Offset 540 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 avgPwr
Limit Gheck PAES SPURIGHE GHBEKARS_ PAES
20 dp S FpURTOUS | INE_ABS PABS {We _$PuRIOUS JINE_ABS | PARS
10 dBm { '\‘ 10 dem ( \
0 dBm f i 0 dem y
-10 dBm F‘ Ml -10 dBm— ‘
SPURIOUS_LINE_ABS | V “ \
20 dBm J 20 d rf‘ \
30 dem MW‘ } a -30 % 1\ M
‘ AT || Y |
ot \ ! ML |
-50 dgm H | || -50/dem: eI
e AT it W T o ]
-60 dem; -60 dB
70 dem 70d
Start 1.7 GHz 3003 pts Stop 1.713 GHz Start 1.752 GHz 3003 pts Stop 1.765 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | __Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70863 GHz -28.37 dBm -15.37 d8 1,752 GHz 1,755 GHz 100.000 kHz 175454 GHz 15.39 dém -14.61 dB
1705 GHz 1.710 GHz 30.000 kHz 1.71000 GHz =35,75 dBbm =22.75 dB 1,755 GHz 1756 GHz 30.000 kHz 175500 GHz -34.56 dam -21.56 dB
1.710 GHz 1713 GHz 100.000 kHz 171042 GHz 14.98 dBm -15.02 d& 1.756 GHz 1.765 GHz 1.000 MHz 175634 GHz -26.91 dBm -13.91 dB
Y
I ( 1 ] 1] (]

Date: 17.0CT 2022 20:48:37

Date: 17.0CT. 2022 20:53:30

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 17.0CT 2022 20:44:52

um o (| Spectrum urzr'
Ref Level 25.00 dBm  Offset 5.40 d@ Mode Auto Sweep Ref Level 25.00 dém  Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS SPURIEIE CHBEKABS paps
20 dfm—+- - - 0 dfm s S SARS
ine PURIOUS INE_ABS PABS ine _$PURIOUS_LINE_ABS_| PABS
10 dBm 10 dBm
0 dém } \ 0 dBm / \
-10 dBm ‘ 1 -10 dBr r ‘
SPURIOUS_LINE_ABS i |L J |
-20 dBm J 1\ -20d 'J., Ih“
30 dem l{), MWWH TI... \ »
-40 dm ' f M 408 ﬂ“w‘k. MW
50 dem “M‘p'.‘!'”* m?urjdu... WLTW
I NP e A —
-50 dBm 60 dBm
-70 dBm -70d
Start 1.7 GHz 3003 pts Stop 1.713 GHz Start 1.752 GHz 3003 pts Stop 1.765 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | aLimit Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.708%6 GHz -30.25 dBm -17.25 dB 1.752 GHz 1.755 GHz 100.000 kHz 1,75399 GHz 7.29 dém ~22.71 dB
1.709 GHz 1.710 GHz 30.000 kHz 1.71000 GHz -33.12 dBm -20.12 dB 1.755 GHz 1,756 GHz 30.000 kHz 1,75502 GHz -30.58 dam -17.58 dB
1,710 GHz 1.713 GHz 100.000 kHz 1.71087 GHz 7.30 dBm -22.70 d& 1,756 GHz 1.765 GHz 1.000 MHz 1,75607 GHz -20,79 dBm -16.79 dB
T
Il L] ( )i ) (1] ]

Date: 17 OCT.2022 20:56:30

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2ARXN-FC3

Page Number

1 A31 of AG3



SPORTON LAB.

FCC RF Test Report

Report No. : FG292014

LTE Band 4/ 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

pectrum

Spectrum

Ref Level 25.00 dém Offset 5.40 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 25.00 dém
SGL Count 100/100

offset 540 dB Mode Auto Sweep

@1 AvgPwr

SPURIRHE CHBEKABS_ PAE
20 dBm =

ihe _$PURIOUS_|

) 10 d8m !

-10 dBrm

-20 di

-30 den——t

) R, |
| R

<
;-

=

Y
Iy

@1 AvgPwr
20 gl Gheck PARS
PW\P BPURIOUS INE_ABS PAES
10 dBm
0 dém
-10 dam
SPURIOUS_LINE_ABS
-20 dm
-30 d@m
-40 dBm h i
-50 dem e

o B
N . ol erbimantm hl»w R U TN SAPURUSAGS MO
-60 dem; -60 dB
-70 dBm -70d
Start 1.7 GHz 3003 pts Stop 1.713 GHz Start 1.752 GHz 3003 pts Stop 1.765 GHz
Spurious Emissions Spurious Emissions
Rangelow | Range Up RBW | Frequency | Power Abs Alimit Range Low Rangeup | RBW | Frequency |___Power abs ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70829 GHz -33.16 dBm -20.18 dé 1,752 GHz 1,755 GHz 100.000 kHz 1,75460 GHz 14,12 dém -15.88 dB
1.709 GHz 1.710 GHz 30.000 kHz 1,70998 GHz -38.94 dBm -25.94 d& 1,755 GHz 1.756 GHz 30.000 kHz 1.75501 GHz -38.16 dém -25.16 dB
1.710 GHz 1.713 GHz 100.000 kHz 1.71042 GHz 14.38 dBm -15.62 d& 1,756 GHz 1.765 GHz 1.000 MHz 1.75613 GHz -20,35 dém -16.35 dB
T
) I )i ) (1] ]

Date: 17.0CT 2022 20:47:35

Date: 17.0CT.2022 20.54.45

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 17.0CT 2022 20:46:05

Date: 17 OCT.2022 20:55:33

um || | Spectrum L
Ref Level 25.00 dém  Offset 5.40 dg Mode Auto Sweep Ref Level 25.00 dém  Offset 540 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PAES SPURIGHE CHBEKABS_ paps
20d lI-r-1n SPURIOUS_LINE_ABS PABS II‘II.'_ PURIOUS_LINE_ABS_| PABES
10 dem: 10 dBém
Jm»'w\ ,ti‘f‘li
0 dem / \ 0 dBm /f
-10 dém t -10 der
SPURIOUS_LINE_ABS | bﬂ J m{
-20 dBm ' H 20 d ml
-30 dem fﬂl“ ML 3uj?7."¢ .,\
40 dBm JJJJM / m_r M%IQW% ,j‘* i\
50 dBm L‘!me m 50 dirn Nm;m.;u |
B o ol 7 - s
-60 dem 60 dir
70 dem 70 d
Start 1.7 GHz 3003 pts Stop 1.713 GHz || |['Start 1.752 GHz 3003 pts Stop 1.765 GHz
Spurious Emissions. Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit
1.700 GHz 1.708 GHz 1.000 MHz 170900 GHz -31.55 dBm -18.59 dB 1,752 GHz 1,755 GHz 100.000 kHz 175426 GHz 7,66 dém 22,34 dB
1.709 GH2 1.710 GH2 30.000 kHz 1.70999 GH2 -29.97 dBm -16.87 dB 1.755 GHz 1.756 GHz 30.000 kHz 1,75501 GHz -25.41 dém -16.41 dB
1.710 GHz 1.713 GHz 100.000 kHz 171105 GHz 8.62 dém -21.33 d& 1,756 GHz 1.765 GHz 1.000 MHz 175600 GHz -33,03 dém -20.93 dB
T
I L] I )y ) (1] ]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2ARXN-FC3

Page Number

1 A32 of AG3




SPORTON LAB.

FCC RF Test Report

Report No. : FG292014

LTE Band 4/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Spectrum

Ref Level 25.00 dém
SGL Count 100/100

Offset 5.40 di

Mode Auto Sweep

Ref Level 25.00 dém
SGL Count 100/100

offset 540 dB Mode Auto Sweep

Date: 17.0CT 2022 21:02:05

@1 AvgPwr @1 AvgPwr
Limit Gheck SPURIRHE CHBEKABS_ PARS
20 B FPURTOUS [ TNE_ABS |20 9 fe _bpuRIOUS [INE_ABS | PARS
10 dBm | 10 dBm 1
0 dém / 0 dem L
-10 dBm | T‘ _10 dBn \
SPURIOUS_LINE_ABS ( w' 1
-20 dBm j W -20d Ww f ‘
30 dom l\ 30 dem ' ﬁ
Al A ERE AT TN\ [,
-40 dBm Un‘, -40 dB L I .UL‘A
50 dBm ‘-'-*'”"’J wr \- 50 dem }J '“ ‘L"‘" g
B——— [ ool [P :
60 dem ead W
-70 dBm -70d
Start 1.7 GHz 3003 pts Stop 1.715 GHz Start 1.75 GHz 3003 pts Stop 1.765 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | aLimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70846 GHz -30.49 dBm -17.45 de 1,750 GHz 1,755 GHz 100.000 kHz 1,75466 GHz 1515 dBém -14.85 dB
1.709 GHz 1.710 GHz 50.000 kHz 1.70998 GHz -28.82 dBm -15.82 dB 1.755 GHz 1.756 GHz 50.000 kHz 1.75501 GHz -30.68 dBm -17.68 db
1.710 GHz 1.715 GHz 100.000 kHz 1.71036 GHz 15.73 dBm -14.27 dB 1.756 GHz 1,765 GHz 1.000 MHz 1,75609 GHz -27.22 dém -14,22 dB
T
) I )i ) 1 ]

Date: 17.0CT.2022 21.07.18

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Spectrum

Ref Level 25.00 dem  Offset 5.40 dg
SGL Count 1007100

Mode Auto Sweep

Ref Level 25.00 dém
SGL Count 100/100

Offset 5.40 d&

Mode Auto Sweep

@1 AvgPwr

-40 dBm

Limit ¢heck PAES SPURIGHE CHBEKABS_ PAES
20 OB FPURIOUS [ TNE_ABS PAES ine _$PURIOUS_| INE_ABS_| PARS
10 dBm 10 dBm
-t farwtifley
0 dém [ w"\ 0 dBm { A
] L
-10 dém T -10 der T
SPURIOUS_LINE_ABS } L' | \1‘
-20 dBm ’J WWN -20d h N
-30 dBm -30 den f’N

NEd

<50 dBm:

-40 dB M

e 50 dagy
JRRN DS e WN I M"‘“*'Mm# .
-60 dBm ] | 204 e
-70 dBm -70d
Start 1.7 GHz 3003 pts Stop 1.715 GHz Start 1.75 GHz 3003 pts Stop 1.765 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.708%4 GHz -25.75 dBm -12.75 dB 1,750 GHz 1,755 GHz 100,000 kHz 1,75448 GHz .01 dBm ~21.99 dB
1.709 GHz 1.710 GHz 50.000 kHz 1.70997 GHz -25.61 dBm -12.61 d8 1.755 GHz 1.756 GHz 50.000 kHz 1.75502 GHz -23.40 dBm -10.40 dB
1,710 GHz 1.715 GHz 100.000 kHz 1.71115 GHz 7.85 dBm -22.15 d& 1,756 GHz 1.765 GHz 1.000 MHz 1,75604 GHz -23,98 dém -10.98 dB
J | L
Il ( )

Date: 17.0CT 2022 20:59:37

Date: 17 OCT.2022 21:14:06

J

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2ARXN-FC3

Page Number : A33 of A63



SPORTON LAB.

FCC RF Test Report

Report No. : FG292014

LTE Band 4 /

5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrum ¥ x| Spectrum =
Ref Level 25.00 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 25.00 dém  Offset 540 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 avgPwr
4 imit ¢heck PAES isoi-lékimw:llﬁﬁbkihz, PAES
20 dB e _fPURIOUS | INE_ABS PABS Ne _§PURIOUS_| INE_ABS | PARS
10 dBm fﬁ 10 dBm \\
0 dem | 0 derm \
-10 dém I -10 dem -
SPURIOUS_LINE_ABS J % MN H
-20 dém ( l’ ‘W\ 20 d JJJ"A‘P v |
-30 dBm w}l —t ,[ -30 dBmr {hl ’ * r,'\
-40 dem MJUL.;J‘ T ﬁ f '\ 40 dB f Lw{l W\WM
-50 dem - "U‘ -50 dBm J i
W I T \’\M\,, J s S
40 dom b PO L -
! e | [
70 dem 70d
Start 1.7 GHz 3003 pts Stop 1.715 GHz Start 1.75 GHz 3003 pts Stop 1.765 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | alimit Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70883 GHz -26.32 dBm -13.32 d& 1,750 GHz 1,755 GHz 100.000 kHz 175466 GHz 1E.24 dém ~14.76 dB
1705 GHz 1.710 GHz 50.000 kHz 1.70997 GHz =31,21 dbm -i8.21 dB 1,755 GHz 1756 GHz 50.000 kHz 175500 GHz -28.70 dém -15.70 dB
1.710 GHz 1715 GHz 100.000 kHz 171033 GHz 15.07 dm -14.93 d 1.756 GHz 1.765 GHz 1.000 MHz 175613 GHz -28,97 dBm -15.97 dB
Y
I ( )| ] 0 .

Date: 17.0CT 2022 21:01:37

Date: 17.0CT.2022 21.09.38

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Spectrum

Ref Level 25.00 dem  Offset 5.40 dg
SGL Count 1007100

Mode Auto Sweep

Ref Level 25.00 dém
SGL Count 100/100

offset 540 dB Mode Auto Sweep

Date: 17.0CT 2022 21:00:25

@1 AvgPwr @1 AvgPwr
o heck PABS bﬂ*gkwmlﬁﬂzkf-&:_ paks
e _SPURIOUS_|INE_ABS PABS e _$PURIOUS_|INE_ABS_| PAES

10 dBrm 10 dBm M

0 dem "ﬂ ! 0 dem } ‘l

-10 dBm | L 10 B ‘ ‘

SPURIOUS_LINE_ABS [ H }

-20 dBm J \M 20d i 1-’1.\\

-30 dBm /, -30 dem: j! \

-40 dBm ‘}“ /. 40 dB v %I%

.50 dBm ), M« N’WUI“ 50 demdd] o WJ | L

" B ——— = pi s e .

-50 dem i uﬂjﬁﬁ‘.

-70 dBm -70d

Start 1.7 GHz 3003 pts Stop 1.715 GHz Start 1.75 GHz 3003 pts Stop 1.765 GHz

Spurious Emissions Spurious Emissions

Rangelow | RangeUp | RBW | Frequency | __Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70857 GHz -25.29 dBm -16.25 dB 1,750 GHz 1,755 GHz 100,000 kHz 1.75379 GHz .72 dBm -21.28 dB
1.709 GHz 1.710 GHz 50.000 kHz 1.70998 GHz -26.72 dBm -13.72 d8 1.755 GHz 1.756 GHz 50.000 kHz 1.75501 GHz -25.45 dBm -12.45 dB
1,710 GHz 1.715 GHz 100.000 kHz 1.71095 GHz 7.40 dBm -22.60 d& 1,756 GHz 1.765 GHz 1.000 MHz 1,75607 GHz -31,88 dBm -18.88 dB
g —
Il - ( ) ] «

Date: 17 OCT 2022 21:11:31

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2ARXN-FC3

Page Number 1 A34 of A63



SPORTON LAB.

FCC RF Test Report

Report No. : FG292014

LTE Band 4 / 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 17.0CT 2022 21:17:12

Date: 17.0CT.2022 21:32.38

Spectrum x| | Spectrum #* =
Ref Level 25.00 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 25.00 dém  Offset 540 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
4 imit ¢heck PAES ilggkwml’h'ﬁbkihr, PABS
20 dB e _fPURIOUS | INE_ABS PABS Ne _§PURIOUS_| INE_ABS | PARS
10 dBm n‘ 10 dem |h'
o A /‘ \
-10 dBm } \ -10 deér |
SPURIOUS_LINE_ABS J hﬂdﬂ l\M \
-20 dBm , .' h] -20d ‘\.N i l
-30 dem M H \ -30 derm 1
-40 dem JV‘ r | -40 dB ‘A W \
.50 dam W.—"‘”"’” J‘ I‘ 50 dBm J ! ‘k"“" ,—..,‘.M
Fckiem
e ot Iy
\ a8 YA U/l
-60 dem oy -0 dBr e
R LON TR | | B RS
-70 dem: -70d
Start 1.7 GHz 3003 pts Stop 1.72 GHz Start 1.745 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | __Powerabs |  ALimit Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70873 GHz -31.31 dBm -18.31 d 1,745 GHz 1,755 GHz 100.000 kHz 175422 GHz 14.29 dém ~15.71 dB
1705 GHz 1.710 GHz 100,000 kHz 1.70999 GHz =35,84 dBm -22.84 dB 1,755 GHz 1756 GHz 100.000 kHz 175501 GHz -37.29 dém -24.29 dB
1710 GHz 1720 GHz 100.000 kHz 171073 GHz 14.98 dm -15.02 d 1.756 GHz 1.765 GHz 1.000 MHz 175603 GHz -30,58 dBm -17.56 dB
Y
I ( )| ] 0 .

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum #

m
Spectrum v
Ref Level 25.00 dBm  Offset 5.40 d@ Mode Auto Sweep Ref Level 25.00 dém  Offset 5.40 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS SPURIEIE CHBEKABS paps
20 OB FPURIOUS [ TNE_ABS PABS e _§PURIOUS_J INE_ABS | PAES
10 dBm 10 dBm 1\{\
™ !
| |
-10 dBm { 10 der
SPURIOUS_LINE_ABS ‘ ‘ ‘ L
-20 dBm 20d
30 dom f \". 30 dem # h\
-40 dBm V\ .40 dB { M\
A | !
L W' L o w
-50 dBm ; -50 dBm:
N L\f‘f ﬂm,rw\ TR
L A
-60 dBm et -60 den
e N NP IR
-70 dBm 70d
Start 1.7 GHz 3003 pts Stop 1.72 GHz || || Start 1.745 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70500 GHz -32.04 dBm -19.04 d& 1,745 GHz 1.755 GHz 100.000 kHz 175348 GHz 7.92 dém -22.08 dB
1.709 GHz 1.710 GHz 100.000 kHz 1.70999 GHz -27.00 dBm -14.00 dB 1.755 GHz 1,756 GHz 100.000 kHz 1,75504 GHz -24.09 dam -11.99 dB
1,710 GHz 1.720 GHz 100.000 kHz 1.71092 GHz .23 dBm -21.77 d& 1,756 GHz 1.765 GHz 1.000 MHz 1,75605 GHz -34,27 dBm -21.27 dB
g _
Il - ( ) ] q

Date: 17.0CT 2022 21:15:01

Date: 17 OCT 2022 22:.41:47

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158

FAX: +86-512-57900958

FCC ID : 2ARXN-FC3

Page Number

1 A35 of AG3



SPORTON LAB.

FCC RF Test Report

Report No. : FG292014

LTE Band 4/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 17.0CT 2022 21:16:27

Spectrum x| | Spectrum =
Ref Level 25.00 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 25.00 dém  Offset 540 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 1007100
@1 AvgPwr @1 AvaPwr
Limit ¢heck PAES isoi-lékir;nw:liﬁﬁbkihz, PAES
20 4G —fPURTOUS | INE_ABS PAES We _$PURIOUS_JINE_ABS | PARS
10 dBm i 10 dém ﬂ
0 dBm f( k 0 dem [
-10 dBm | “ -10 deér {
SPURIOUS_LINE_ABS I h ; m \
20 dBm { ’ﬁ\l' 20d \1” \
-30 dem ! - -30 dem
1A AR
-40 dom ] Uf 1 -40 dB R &H \
-0 dom - -J"L X Ly -50 dBm | ""LL.LW
T m i Mﬂ’f Motuint iy
e oA
-60 dBm i -60 de ——
N\ s At P A P prramae) PRSI T et
-70 dem: -70d
Start 1.7 GHz 3003 pts Stop 1.72 GHz || || Start 1.745 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | aLlimit Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70870 GHz -31.27 dBm -18.27 d 1.745 GHz 1,755 GHz 100,000 kHz 175422 GHz 15,06 dem -14.94 dB
1705 GHz 1.710 GHz 100,000 kHz 170996 GHz -36.84 dBm -23.84 d8 1.755 GHz 1.756 GHz 100.000 kHz 175507 GHz -35.64 dBm -22.64 dB
1710 Gz 1720 GHz 100.000 kHz 171076 GHz 15.32 dBm —14.58 do 1.756 GHz 1.765 GHz 1.000 MHz 175605 GHz -29,72 dBm -16.72 dB
'
I ( 1 ] { ]

Date: 17.0CT.2022 21.43.56

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 25.00 dem  Offset 5.40 dg
SGL Count 1007100
@1 AvgPwr

Mode Auto Sweep

Spectrum

Ref Level 25.00 dém
SGL Count 100/100
@1 sugPwr

offset 540 dB Mode Auto Sweep

o heck PABS bFUKin‘wibntiH:k_i-B:_ paps
e _SPURIOUS_|INE_ABS PABS e _$PURIOUS_|INE_ABS_| PARS
10 dBm
10 dBm r’"ﬂﬁ\‘ I_,W\
0 dém | \ 0 dBm i‘ \
-10 dém i -10 der '
SPURIOUS_LINE_ABS J L‘w L
-20 dBm f -20dl
ol
. / i 048 / kl
30 dBm \‘k 30 dem 7 4
-40 dBm - .40 dB JAlfrf Mo h“m‘
50 dem Lk \\'* 50 dBm rr M My
Jeesfir ,"_\w tev ' WMMM_
-50 dBm - -60 dBr - el
i NP el
-70 dBm -70d
start 1.7 GHz 3003 pts Stop 1.72 GHz Start 1.745 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit

1.700 GHz 1.709 GHz 1.000 MHz 1.70835 GHz -31.43 dBm -18.43 dB 1,745 GHz 1,755 GHz 100,000 kHz 1,75363 GHz .36 dBm ~21.64 dB

1.709 GHz 1.710 GHz 100.000 kHz 1.70998 GHz -28.16 dBm -15.16 d& 1.755 GHz 1.756 GHz 100.000 kHz 1.75501 GHz -33.22 dém -20.22 dB

1,710 GHz 1.720 GHz 100.000 kHz 1.71103 GHz 8.57 dBm -21.43 d& 1,756 GHz 1.765 GHz 1.000 MHz 1.75601 GHz -36,02 dem -23.02 dB

- —
Il - ( ) ] «

Date: 17.0CT 2022 21:15:52

Date: 17 OCT.2022 21:56:15

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2ARXN-FC3

Page Number : A36 of A63




SPORTON LAB.

FCC RF Test Report

Report No. : FG292014

LTE Band 4 / 15MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum ¥ x| | Spectrum =
Ref Level 25.00 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 25.00 dém  Offset 540 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PAES isoi-lékimw:llﬁﬁbkihz, PAES
20 dp S FpURTOUS | INE_ABS PABS N _§purions | INE_ABS | PARS
10 dBm il 10 dem P\
/ | |
-10 dém ! ‘ -10 dem \
SPURIOUS_LINE_ABS | \M i
-20 dém ) ” 20d [ | \\
-30 dem / VH\ - -30 derm J\ \
-40 dem h*l'l Qi W ‘I”lu 40 dB ‘lr ‘I i
50 dém J v 1 \' -50 dém ’ - w’”“"
__,WM RW’\M M)[ B
\
-60 dem R ] 60 dBrm AT
IR e I NENUUVRG PPN | || PSS PP VY R T !
-70 dem: -70d
Start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.74 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | __Powerabs |  ALimit Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70882 GHz -33.37 dBm -20.37 d8 1,740 GHz 1,755 GHz 100.000 kHz 175299 GHz 14.69 dém -15.31 dB
1705 GHz 1.710 GHz 150,000 kHz 170998 GHz =33,21 dbm =20.21 dB 1,755 GHz 1756 GHz 150.000 kHz 175505 GHz -32,28 dém -19.28 dB
1710 GHz 1725 GHz 100.000 kHz 171098 GHz 15.11 dBm -14.69 d& 1.756 GHz 1.765 GHz 1.000 MHz 175609 GHz -31,53 dBm -18.53 dB
Y
i ( )| ] 0 .

Date: 17.0CT 2022 22:52:27

Date: 17.0CT. 2022 23.08.03

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

o
Spectrum 7
Ref Level 25.00 dBm  Offset 5.40 d@ Mode Auto Sweep Ref Level 25.00 dém  Offset 5.40 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS SPURIEIE CHBEKABS paps
20 dfm—+- - - 0d3m= s S SARS
ine _BPURIOUS_LINE_ABS PABS ine _$PURIOUS_} INE_ABS_| PABS
10 dBm f‘w\r] 10 dBm [\J.«
0 dém ’J “ 0 dBm l W\
-10 dém -10 der ‘ [
SPURIOUS_LINE_ABS { \l J |
-20 dBm Jf) 20d i
-30 dBm » \1 -30 dBm f"/
-40 dBm 4 40 dB J\m.' Wﬁ
50 dom il Jr! ﬂﬁ ) 50 dem / |
W\mw W ) JIU\/J A AL N AT
-60 dem Mok 60 dém o
P, S e sty gl Pt S
-70 dBm -70d
start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.74 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | aLimit Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70895 GHz -28.65 dBm -15.65 dB 1,740 GHz 1.755 GHz 100.000 kHz 175354 GHz 9.13 dém -20.82 dB
1.709 GHz 1.710 GHz 150.000 kHz 1.71000 GHz -26.19 dBm -13.19 dB 1.755 GHz 1,756 GHz 150.000 kHz 1,75501 GHz -26.07 dém -13.07 dB
1.710 GHz 1.725 GHz 100.000 kHz 1.71112 GHz 9.30 dBm -20.70 d& 1,756 GHz 1.765 GHz 1.000 MHz 1.75601 GHz -31,05 dém -18.05 dB
. —
Il - ( ) ] q
Date: 17.0CT.2022 23:01:33 Date: 17 OCT.2022 231100
Sporton International Inc. (Kunshan) Page Number 1 A37 of A63

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : 2ARXN-FC3



SPORTON LAB.

FCC RF Test Report

Report No. : FG292014

LTE Band 4/ 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 18.0CT 2022 02:59:39

Spectrum x| Spectrum =
Ref Level 25.00 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 25.00 dém  Offset 540 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PAES isoi-lékimw:llﬁﬁbkihz, PAES
20 4G —fPURTOUS | INE_ABS PAES N _§purions | INE_ABS | PARS
10 dBm 1 10 dém fil
0 dBm “ L 0 dem | l
-10 dem 1 -10 der If
SPURIOUS_LINE_ABS ‘ J \
20 dBm [ nﬂ]"lﬂ 20d [ﬁU ¥
-30 dem f\l \ -30 dem I ‘\ \
40 dBm " IU ‘ h\ 40 dB ’ﬂ ‘\J /
-50 dBm k M -50 dBm 1 Ly
4 R
-60 dam v 50 de — Al
A
(e BYSPEVI SRR | | SNSRI AR AT h
-70 dem: -70d
Start 1.7 GHz 3003 pts Stop 1.725 GHz || | start 1.74 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | __Powerabs |  ALimit Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70885 GHz -32.76 dBm -19.76 d8 1.740 GHz 1,755 GHz 100,000 kHz 175402 GHz 14,08 dém -15.92 dB
1705 GHz 1.710 GHz 150,000 kHz 170928 GHz -36.93 dBm -23.93 d8 1.755 GHz 1.756 GHz 150.000 kHz 175504 GHz -35.68 dBm -22.68 dB
1710 Gz 1725 GHz 100.000 kHz 171101 GHz 14.41 dBm —15.59 do 1.756 GHz 1.765 GHz 1.000 MHz 175624 GHz -33,14 dBm -20.14 dB
'
I ( i ] { ]

Date: 17.0CT.2022 23:09.01

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

P— Spectrum v
Ref Level 25.00 dBm  Offset 5.40 d@ Mode Auto Sweep Ref Level 25.00 dém  Offset 5.40 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS SPURIEIE CHBEKABS paps
20 AP PURIOUS [ INE_ADS BAES e _$PURIOUS_LINE_ABS_| PARS
10 dem {W‘l 10 dBm f%|
0 dBm 0 dBm
[ [
-10 dBm } -10 der | !
SPURIOUS_LINE_ABS ’ ‘ | &
-20 dBm 20d
] ‘M W
i f \
-30 dBm | -30 dBm: \
.40 dBm JJ ty 40 dB JJ L)
\-\I\L de
50 dem L ¥ = -50 dBm o
\’wv W, .
-60 d8m . -60 den
e x
e st o fmiegoni o sy IS SRRV IVSNINY Lo gt
-70 dBm 70d
start 1.7 GHz 3003 pts Stop 1.725 GHz ||| start 1.74 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
RangeLow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70895 GHz -34.54 dBm ~21.54 dB 1,740 GHz 1.755 GHz 100.000 kHz 1,75309 GHz 9.32 dém -20.68 dB
1.709 GHz 1.710 GHz 150.000 kHz 1.70998 GHz -32.91 dBm -19.91 dB 1.755 GHz 1,756 GHz 150.000 kHz 1,75501 GHz -35.04 dam -22.94 dB
1.710 GHz 1.725 GHz 100.000 kHz 1.71124 GHz 38.43 dBm -21.57 d& 1,756 GHz 1.765 GHz 1.000 MHz 1,75604 GHz -38,51 dBm -25.51 dB
g -
Il - ( ) ] q
Date: 17.0CT.2022 23:00:15 Date: 17 OCT.2022 2310:15
Sporton International Inc. (Kunshan) Page Number : A38 of A63

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : 2ARXN-FC3



SPORTON LAB.

FCC RF Test Report

Report No. : FG292014

LTE Band 4 / 20MHz

/ QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ar
pectrum x| | Spectrum =
Ref Level 25.00 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 25.00 dém  Offset 540 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit §heck PAES SPURIGHE GHBEKARS_ PARS
20 dPV‘\P SPURIOUS_)LINE_ABS PABS m07 PURIOUS_) INE_ABS_| PARS
10 dBm n 10 dém nl
" J . I
0 dsm i 0 dam J
I /
-10 dBm ‘l -10 dem i
SPURIOUS_LINE_ABS J \ l
-20 dBm J h\\ -20d ,U 1
-30 dBm \ -30 dBm: JJU ‘L
-40 dBm ) A n 40 dB ﬂi A
il KA
-50 dgm ~ -50 dBm i
U L p!qu ha™" .
-60 dem; T -60 dB
DRSO SERRRTRY ISR RS | || SRR USRI SRS ORP P SV g
-70 dem: -70d
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.735 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | avlimit Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70900 GHz -38.51 dBm -25.51 d8 1,735 GHz 1,755 GHz 100.000 kHz 175353 GHz 14.95 dém -15.05 dB
1705 GHz 1.710 GHz 200,000 kHz 1.70967 GHz =33,88 dBbm =20.88 dB 1,755 GHz 1756 GHz 200.000 kHz 175540 GHz -32.88 dém -19.88 dB
1710 GHz 1730 GHz 100.000 kHz 171145 GHz 15.19 dm -14.61 dB 1.756 GHz 1.765 GHz 1.000 MHz 175600 GHz -41,07 dBm -26.07 dB
Y
) [ I )i ) (1] ]

Date: 17.0CT 2022 23:16:51

Date: 17.0CT. 2022 23:28:30

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

um o (| Spectrum urzr'
Ref Level 25.00 dBm  Offset 5.40 d@ Mode Auto Sweep Ref Level 25.00 dém  Offset 5.40 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS SPURIEIE CHBEKABS paps
20 OB FPURIOUS [ TNE_ABS PABS e _$PURIOUS_|INE_ABS_| PARS
10 dBm 10 dBm I
0 dém I[WJ\ 0 dBm [ 1\
-10 dém 1 -10 der
SPURIOUS_LINE_ABS f l l
-20 dBm )‘J‘) .\ -20d '\
-30 dem 4 -30 derm ht
[ ] l
-40 dBm AW‘ B h\"ll\ 40 dB
-50 dBm -50 dem: l ;
MM ‘\.'\"-\ " TP
-50 dem — 50 dem ~
e A I UL ERRPY] ARRPRIIPT R PR I s e A A et A o i e A A'Vﬂ
-70 dBm -70d
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.735 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
RangeLow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.700 GHz 1.709 GHz 1.000 MHz 170895 GHz -35.36 dBm -22.36 dB 1.73E GHz 1.75E GHz 100,000 kHz 175327 GHz B.66 dBm ~21.34 0B
1.709 GHz 1.710 GHz 200.000 kHz 1.70998 GHz -35.75 dBm -22.75 dB 1.755 GHz 1,756 GHz 200.000 kHz 1,75533 GHz -36.25 dam -23.25 dB
1,710 GHz 1.730 GHz 100.000 kHz 171231 GHz 9.37 dbm -20.63 dB 1,756 GHz 1,765 GHz 1.000 MHz 1,75606 GHz -33.20 dBm -20.20 dB
T
Il L] ( )i ) (1] ]

Date: 17.0CT 2022 23:21:18

Date: 17 OCT.2022 23:29:32

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2ARXN-FC3

Page Number 1 A39 of A63




SPORTON LAB.

FCC RF Test Report

Report No. : FG292014

LTE Band 4/ 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pectrum

Ref Level 25.00 dém
SGL Count 100/100

Offset 5.40 dB Mode Auto Sweep

Spectrum

Ref Level 25.00 dém
SGL Count 100/100

offset 540 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
4 imit ¢heck PAES isoi-lékir;nw:liﬁﬁbkihz, PABS
20 dB e _fPURIOUS | INE_ABS PAES e _$PURIOUS | INE_ABS | PARS
10 dBm i 10 dBm nl
0 dom ” 0 dem H
-10 dBm l ‘\ -10 dBrm .
SPURIOUS_LINE_ABS J | \
20 dom J M 204 J
-30 dBm | \ -30 dBm: ) 1\
-40 dBm ‘kf Uﬂ -40 dB ﬂ\ ’ *
[ L UL
-50 dém - -50 dBm L "
Mw v L/'wn WJ S
! '
60 dem u -60 dBn s
L.
R SVPSRUEY SIS AU RN 1| Wiy AU ISV I
-70 dem 70d
Start 1.7 GHz 3003 pts Stop 1.73 GHz || || Start 1.735 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | alimit Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit

1.700 GHz 1.709 GHz 1.000 MHz 1.70859 GHz -43.65 dBm -30.65 di 1.735 GHz 1.755 GHz 100.000 kHz 1,75353 GHz 15.31 dém -14.60 dB

1.709 GHz 1.710 GHz 200.000 kHz 1.70968 GHz -35.26 dBm -22.26 d& 1.755 GHz 1.756 GHz 200.000 kHz 1.75538 GHz -33.30 dBm -20.30 dB

1.710 GHz 1.730 GHz 100.000 kHz 1.71143 GHz 15.38 dBm ~14.61 d& 1.756 GHz 1.765 GHz 1.000 MHz 1,75651 GHz -38.79 dBm -25.79 dB

T
Il - ( )i ] ]| ]

Date: 17.0CT 2022 23:17:25

Date: 17.0CT.2022 23:27.31

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

um o (| Spectrum urzr'
Ref Level 25.00 dBm  Offset 5.40 d@ Mode Auto Sweep Ref Level 25.00 dém  Offset 5.40 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS SPURIEIE CHBEKABS paps
20 OB FPURIOUS [ TNE_ABS PABS e _$PURIOUS_|INE_ABS_| PARS
10 de
10 dBm m‘l\ m 7
-10 dBm 10 dBry l
SPURIOUS_LINE_ABS ’ H / \1
-20 dBm r}(, \ -20d JJ X
-30 dBm - . -30 dem: ,H \
7 J |
-40 dBm " 40 dB PH E
g S 7 |
-60 dBm o, < 60 dBrr o
g L
] WP IERe) SRS P A P P e e et
-70 dBm -70d
start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.735 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70873 GHz -41.18 dBm -28.19 dB 1,735 GHz 1,755 GHz 100.000 kHz 1,75295 GHz 9,40 dBm -20,60 dB
1.709 GHz 1.710 GHz 200.000 kHz 1.70997 GHz -36.19 dBm -23.19 dB 1.755 GHz 1,756 GHz 200.000 kHz 1,75505 GHz -39.41 dém -26.41 dB
1.710 GHz 1.730 GHz 100.000 kHz 1.71185 GHz 3.94 dBm -21.06 d& 1,756 GHz 1.765 GHz 1.000 MHz 1,75630 GHz -42,26 dBm -29.26 dB
T
Il L] ( )i ) (1] ]

Date: 17.0CT 2022 23:20:06

Date: 17 OCT.2022 23:30:26

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2ARXN-FC3

Page Number 1 A40 of A63




SPORTON LAB.

FCC RF Test Report

Report No. :

FG292014

Conducted Spurious Emission

LTE Band 4/ 1.4MHz

Lowest Channel / QPSK Middle Channel / QPSK
Sy = [ spectrum o
Ref Level 0.00 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
-10 ddf SPURIOUS LINE ABS pakS -10 dife $PURIOUS LINE ABS PABS
| SPURIOUS_LINE_ABS_ SPURIOL _
-20 dBm 20 dBm
-30de 30 dB
-40 dp -40 B
50 de T i 50 de " PP
. - PP (NPT P e g . (Ve e T v S
-60 dBm -60 dBm
-70 dBm 70 dBm
-80 dBm -0 dBm
-00 dam -90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions [Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 639.20790 MHz -54.12 dBm -41.12 dB 30.000 MHz 1.000 GHz 1.000 MHz 866.93403 MHz -54.03 dBm -41.03dB
1.000 GHz 1.700 GHz 1.000 MHz 1,69948 GHz -54.79 dBm -41.79 dB 1.000 GHz 1.700 GHz 1,000 MHz 1.49858 GHz -54.95 dBm -41.95 dB
1.765 GHz 3.000 GHz 1.000 MHz 2.80267 GHz -53.36 dBm -40.36 dB 1.765 GHz 3.000 GHz 1.000 MHz 2.69074 GHz -53.46 dBm -40.46 d&
3.000 GHz 9.000 GHz 1.000 MHz 3.42021 GHz -48.27 dBm -35.27 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.42021 GHz -48.06 dBm -35.06 dB
9.000 GHz 13,000 GHz 1,000 MHz 1195438 GHz -48.65 dBém -3E.65 db 9.000 GHz 13,000 GHz 1,000 MHz 1283527 GHz -48.73 dém -35.72 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.04112 GHz -46.25 dBm -33.25 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.02196 GHz -46.53 dBm -33.53 dB
( | ] ( J ] [ e
Date: 17.0CT.2022 20:32:45 Date: 17.0GT.2022 20:34:30
Highest Channel / QPSK
r
Spectrum ] uél
Ref Level 0.00 dBm  Offset 5.40 d Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit Lihuck Pafs
-10 aEH,iE! L‘I—'URIUUS LINE ABS PARS
_SPURIOUS_LINE_ABS_
-20 dém
-30 dBém
-40 dem
50 dBm . P ooty
a _ - " Nt el Pradied T
P ——
-60 dBm
=70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions
Range Low | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 855.78461 MHz -54.07 dBm -41.07 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69913 GHz -55.02 dBm -42.02 dB
1.765 GHz 3.000 GHz 1,000 MHz 2,65781 GHz -53.28 dém -40.28 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.98442 GHz -49.29 dBm -36.20 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.84977 GHz -48.74 dBm -35.74 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.04737 GHz -46.54 dBm -33.54 dB
T .
\ )l ] GIRRNAND we

Date: 17.0CT.2022 20:35.44

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2ARXN-FC3

Page Number

1 A4l of AG3




SPORTON LAB.

FCC RF Test Report

Report No. : FG292014

LTE Band 4 / 3MHz

Lowest Channel / QPSK Middle Channel / QPSK
Sy ) = [ spectrum # o
Ref Level 0.00 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit Gheck PAES Limit §heck PABS
-10 ddf SPURIOUS LINE ABS PAES _10 ddpe_SPURIOUS LINE ABS PABS
SPURIOUS_LINE_ABS_ SPURIOUS_LINE_ABS_
-20 dBm 20 dBm
-30de 30 dB
-40 dp -40 B
An
S0de . - — Prertos s S0dB . o P -
o v prosd P— s e st
e
-60 dBm -60 dBm
-70 dBm 70 dBm
-80 dBm -0 dBm
-90 dem -90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions [Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit Range Low | Rangeup | RBW | Frequency Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 914.44028 MHz -54.11 dBm -41.11 dB 30.000 MHz 1.000 GHz 1.000 MHz 853.84558 MHz -54.10 dBm -41.19dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69773 GHz -54.62 dBm -41.62 dB 1.000 GHz 1.700 GHz 1,000 MHz 1,69948 GHz -54.75 dBm -41.75 dB
1.765 GHz 3.000 GHz 1.000 MHz 2.81954 GHz -53.37 dBm -40.37 dB 1.765 GHz 3.000 GHz 1.000 MHz 2.65822 GHz -53.30 dém -40.30 dé
3.000 GHz 9.000 GHz 1.000 MHz 3.42121 GHz -48.57 dBm -35.57 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.45321 GHz -48.85 dBm -35.85 dB
9.000 GHz 13.000 GHz 1.000 MHz 12,93827 GHz -48.65 dBm -35.65 dB 2,000 GHz 13.000 GHz 1,000 MHz 1281877 GHz -48.74 dam -35.74 d&
13.000 GHz 18.000 GHz 1.000 MHz 15.89872 GHz -46.48 dBm -33.48 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.04945 GHz -46.42 dBm -33.42 dB
( | ] ( J ] [ e
Date: 17.0CT.2022 20:49:33 Date: 17.0GT.2022 20:50,41
Highest Channel / QPSK
-
Spectrum ]
Ref Level 0,00 dbm Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PAES
.10 &gH.p_ $PURIOUS LINE ABS PABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
) ™ P
-50 dém ] ~ (P T Y SvrTe  d
——
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions
Range Low | RangeUp | RBW | Freguency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 928,98301 MHz -53.96 dBm -40.96 dB
1,000 GHz 1,700 GHz 1.000 MHz 1.68898 GHz -54.93 dBm -41.93 d&
1.765 GHz 3,000 GHz 1.000 MHz 2.64794 GHz -53.23 dBm -40.23 dB
3.000 GHz 9,000 GHz 1.000 MHz 3.50771 GHz -48.70 dBm -35.70 dB
9.000 GHz 13,000 GHz 1.000 MHz 12.85377 GHz -48.73 dBm -35.73 dB
13,000 GHz 18,000 GHz 1.000 MHz 15.90372 GHz -46.45 dBm -33.45 db
H - B —
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LTE Band 4 / 5MHz

Sy ) = [ spectrum # o
Ref Level 0.00 dBm Offset 5.40 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 5.40 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit ¢heck pafbs Limit fheck PAES
_10 dipp—EPURIOUS LINE ABS PARS _10 difEBPURIOUS LINE ABS PASS
_SPURIOUS_LINE_ABS_ _SPURIOUS_LINE_ABS_
-20 dBm 20 dBm
-30 dB -30 de
-40 dB -40 dB
50 da l 50 dB i
) o — e ——— e Y A . Mnﬂ*"ﬁ RPN A e Py
-70 dBm -70 dBm
-80 dBm -80 dém
-00 dam -90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions [Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 937,22389 MHz -58.59 dbm -45.50 dB 30.000 MHz 1.000 GHz 1,000 MHz 916.86407 MHz -58.43 dBm -45.43 dB
1.000 GHz 1.700 GHz 1.000 MHz 1,67884 GHz -57.98 dém -44.98 dB 1.000 GHz 1.700 GHz 1,000 MHz 1,69843 GHz -58.53 dam -45.53 de
1.765 GHz 3.000 GHz 1.000 MHz 2,66810 GHz -57.27 dém -44.27 db 1.765 GHz 3.000 GHz 1,000 MHz 2,79897 GHz -57.53 dBm -44.53 d&
3.000 GHz 9,000 GHz 1.000 MHz 3.42021 GHz -44.37 dBm -31.37 dB 3.000 GHz 9,000 GHz 1,000 MHz 3.46071 GHz -47.50 dBm -34.50 dB
9.000 GHz 13,000 GHz 1,000 MHz 1195238 GHz -56.12 dém -43.12 dB 9.000 GHz 13,000 GHz 1,000 MHz 1285927 GHz -56.14 dém -43.14 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.04779 GHz -54.54 dBm -41.54 db 13.000 GHz 18.000 GHz 1,000 MHz 17.03821 GHz -54.52 dBm -41.62 dB
( | ] ( J ] [ e
Date: 17.0CT.2022 21:02:57 Date: 17.0CT.2022 21:04:28

Highest Channel / QPSK

-
Spectrum ]
Ref Level 0,00 dbm Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PAES
-lﬂliti'H'F— $PURIOUS LINE ABS PABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 deém *
el -I."'LMM R R i A imdiatiin sttt
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions
Range Low | RangeUp | RBW | Freguency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 962,91604 MHz -58.39 dBm -45.39 dB
1,000 GHz 1,700 GHz 1.000 MHz 1.66029 GHz -59.15 dBm -46,15 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.79691 GHz -57.69 dBm -44.69 dB
3.000 GHz 9,000 GHz 1.000 MHz 3.50771 GHz -47.79 dBm -34.79 dB
9.000 GHz 13,000 GHz 1.000 MHz 12.83527 GHz -56.12 dBm -43.12 dB
13,000 GHz 18,000 GHz 1.000 MHz 17.05154 GHz -54.55 dBm -41,55 dB
e —————————

i -
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LTE Band 4/ 10MHz

Lowest Channel / QPSK Middle Channel / QPSK

) = [ spectrum o

SE
Ref Level 0.00 dBm Offset 5.40 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 5.40 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit ¢heck pafbs Limit fheck PAES
_10 dipp—EPURIOUS LINE ABS PARS _10 difEBPURIOUS LINE ABS PASS
_SPURIOUS_LINE_ABS_ _SPURIOUS_LINE_ABS_
-20 dBm 20 dBm
-30 dB -30 de
-40 dB -40 dB
-50 dB T 50 dB i
. .
P T ) A, IS e . " O titits s _— LA,
-70 dBm -70 dBm
-80 dBm -80 dém
-00 dam -90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions [Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 97164168 MHz -58.49 dbm -45.49 db 30.000 MHz 1.000 GHz 1,000 MHz 882.93103 MHz -58.65 dBm -45.65 dB
1.000 GHz 1.700 GHz 1.000 MHz 1,67849 GHz -58.63 dBm -45.63 dB 1.000 GHz 1.700 GHz 1,000 MHz 1,68373 GHz -58.14 dam -25.14 de
1.765 GHz 3.000 GHz 1.000 MHz 2,66399 GHz -57.45 dBm -44.45 dB 1.765 GHz 3.000 GHz 1,000 MHz 2,63888 GHz -57.39 dém -44.39 d&
3.000 GHz 9,000 GHz 1.000 MHz 3,42171 GHz -45.89 dBm -32.89 dB 3.000 GHz 9,000 GHz 1,000 MHz 345671 GHz -45.25 dBm -32.25 dB
9.000 GHz 13,000 GHz 1,000 MHz 12,84977 GHz -56.12 dém -43.12 dB 9.000 GHz 13,000 GHz 1,000 MHz 11,9079 GHz -56.17 dém -43.17 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.02587 GHz -54.44 dBm -41.44 db 13.000 GHz 18.000 GHz 1,000 MHz 17.04570 GHz -54.50 dBm -41.60 dB
( | ] ( J ] [ e
Date: 17.0CT.2022 21:19:46 Date: 17.0CT.2022 21:21:02

Highest Channel / QPSK

-
Spectrum ]

Ref Level 0,00 dbm Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PAES
.10 dipe $PURIOUS LINE ABS PARS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm

-50 dBm =
W@JMM A 2 P N cihittss it

-70 dBm
-80 dem
-90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions
Range Low | RangeUp | RBW | Freguency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 984,73013 MHz -559.43 dém -45.43 dB
1,000 GHz 1,700 GHz 1.000 MHz 1.69878 GHz -59.02 dém -46.,02 dB
1.765 GHz 3.000 GHz 1.000 MHz 2.61707 GHz -57.55 dBm -44.55 dB
3.000 GHz 9,000 GHz 1.000 MHz 3.49171 GHz -49.33 dBm -36.33 dB
9.000 GHz 13,000 GHz 1.000 MHz 11.92988 GHz -56.22 dBém -43.22 dB
13,000 GHz 18,000 GHz 1.000 MHz 17.01612 GHz -54.46 dBm -41.46 db
- e —————————
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LTE Band 4 / 15MHz

Lowest Channel / QPSK Middle Channel / QPSK
Sy ) = [ spectrum o
Ref Level 0.00 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PAES Limit §heck PABS
-10 ddf SPURIOUS LINE ABS PAES _10 ddpe_SPURIOUS LINE ABS PASS
SPURIOUS_LINE_ABS_ SPURIOUS_LINE_ABS_
-20 dBm 20 dBm
-30de 30 dB
-40 dp -40 B
50de '{ 50 dB 1
), L il ¥ - ", i i e . s - J_Mw e A -~ Y1
-70 dBm 70 dBm
-80 dBm -0 dBm
-90 dem -90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions [Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 933.94053 MHz -58.37 dBm -45.37 dB 30.000 MHz 1.000 GHz 1.000 MHz 930.92204 MHz -58.51 dBm -45.51dB
1.000 GHz 1.700 GHz 1.000 MHz 1.66624 GHz -56.58 dBm -43.58 dB 1.000 GHz 1.700 GHz 1,000 MHz 1,68128 GHz -58.06 dBm -45.06 dB
1.765 GHz 3.000 GHz 1.000 MHz 2.80514 GHz -57.51 dBm -44.51 dB 1.765 GHz 3.000 GHz 1.000 MHz 2.81502 GHz -57.49 d8m -44.40 dB
3.000 GHz 9.000 GHz 1.000 MHz 3.42221 GHz -44.46 dBm -31.46 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.45221 GHz -46.20 dBm -33.20 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.37183 GHz -56.18 dBm -43.18 dB 9.000 GHz 13.000 GHz 1,000 MHz 12,85127 GHz -56.15 dém -43.15 de
13.000 GHz 18.000 GHz 1.000 MHz 17.05154 GHz -54.53 dBm -41.53 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.45109 GHz -54.37 dBm -41.37 dB
( | ] ( J ] [ e
Date: 17.0CT.2022 22:54:56 Date: 17.0GT.2022 23.0557
Highest Channel / QPSK
-
Spectrum ]
Ref Level 0,00 dbm Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PAES
.10 &H.p_ $PURIOUS LINE ABS PABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm T
—— - .
s ‘...4-“1 " -~ v Py
el gty S P hitarhr
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions
Range Low | RangeUp | RBW | Freguency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 995,39480 MHz -58.43 dBm -45.43 dB
1,000 GHz 1,700 GHz 1.000 MHz 1,69633 GHz -58.48 dBm -45.48 de
1.765 GHz 3,000 GHz 1.000 MHz 2.82736 GHz -57.50 dBm -44.50 dB
3.000 GHz 9,000 GHz 1.000 MHz 3.48221 GHz -46.67 dBm -33.67 dB
9.000 GHz 13,000 GHz 1.000 MHz 11.95788 GHz -56.26 dBm -43.26 dB
13,000 GHz 18,000 GHz 1.000 MHz 17.03112 GHz -54.39 dBm -41.39 dB
i ] w '
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Sporton International Inc. (Kunshan) Page Number 1 A45 of A63

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : 2ARXN-FC3




SPORTON LAB.

FCC RF Test Report

Report No. : FG292014

LTE Band 4 / 20MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Si

Spectrum

Date: 17.0CT 2022 23:14.:58

Ref Level 0.00 dBm Offset 5.40 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 5.40 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit ¢heck pafbs Limit fheck PAES
_10 dipp—EPURIOUS LINE ABS PARS _10 difEBPURIOUS LINE ABS PASS
_SPURIOUS_LINE_ABS_ _SPURIOUS_LINE_ABS_
-20 dBm 20 dBm
-30 dB -30 de
-40 dB -40 dB
.50 dB 1 50 dB 1
A A
) 2 J-u--'-"‘""-'""' R ey o - J--w—"""‘""" P Y
R e
-70 dBm -70 dBm
-80 dBm -80 dém
-00 dam -90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions [Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 95176662 MHz -58.52 dbm -45.52 dB 30.000 MHz 1.000 GHz 1,000 MHz 551.28186 MHz -58.59 dBm -45.59 dB
1.000 GHz 1.700 GHz 1.000 MHz 1,66694 GHz -58.34 dBm -45.34 dB 1.000 GHz 1.700 GHz 1,000 MHz 1,67919 GHz -58.20 d&m -25.20 de
1.765 GHz 3.000 GHz 1.000 MHz 2,66234 GHz -57.54 dBm -44.54 dB 1.765 GHz 3.000 GHz 1,000 MHz 2,84506 GHz -57.62 dém -44.62 di
3.000 GHz 9,000 GHz 1.000 MHz 3,42321 GHz -45.57 dBm -32.57 dB 3.000 GHz 9,000 GHz 1,000 MHz 3,44821 GHz -45.50 dBm -32.60 dB
9.000 GHz 13,000 GHz 1,000 MHz 1187639 GHz -56.26 dém -43.26 dB 9.000 GHz 13,000 GHz 1,000 MHz 1195038 GHz -56.20 dém -43.20 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.03654 GHz -54.55 dbm -41.55 db 13.000 GHz 18.000 GHz 1,000 MHz 17.04320 GHz -54.51 dBm -41.61 dB
( | ] ( J ] [ e

Date: 17.0CT. 2022 23.23.27

Highest Channel / QPSK

Date: 17.0CT.2022 23:25:16

-
Spectrum ]
Ref Level 0,00 dbm Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PAES
-lﬂliti'H'F— $PURIOUS LINE ABS PABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dem .
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PPRT N O S [ PR WY Y il i e
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions
Range Low | Range Up RBW | Freguency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 847.54373 MHz -58.47 dBm -45.47 dB
1,000 GHz 1,700 GHz 1.000 MHz 1.68828 GHz -58.78 dBm -45,78 db
1.765 GHz 3,000 GHz 1.000 MHz 2.68086 GHz -57.44 dBm -44.44 dB
3.000 GHz 9,000 GHz 1.000 MHz 3.50571 GHz -47.59 dBm -34.59 dB
9.000 GHz 13,000 GHz 1.000 MHz 11.93988 GHz -56.23 dBm -43.23 dB
13,000 GHz 18,000 GHz 1.000 MHz 17.02404 GHz -54.44 dBm -41.44 dB
- ]
i I
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Frequency Stability

Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0027
40 Normal Voltage 0.0016
30 Normal Voltage 0.0023
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0011
0 Normal Voltage 0.0016

-10 Normal Voltage 0.0029 PASS
-20 Normal Voltage 0.0012
-30 Normal Voltage 0.0007
20 Maximum Voltage 0.0026
20 Normal Voltage 0.0000
20 Battery End Point 0.0015

Note:

1. Normal Voltage =3.8V. ; Battery End Point (BEP) =3.0 V. ; Maximum Voltage =4.35 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 12

Peak-to-Average Ratio

Mode LTE Band 12/ 10MHz

Mod. QPSK 16QAM Limit: 13dB

RB Size Full RB Full RB Result

Middle CH 7.39 7.19 PASS

LTE Band 12 /10MHz
Middle Channel / Full RB/ QPSK

Ref el 24.60 dBm  Offsat 460 dB
o At 30d8 AQT 2ms @ RBW 10 MHz
@15z View
0.1 =
0.01.
1E-03; i

1E-D:
lcF 707.5 mhz Mean Pvir + 20.00 dB
‘Complementary Cumulative Distribution Function samples: 130000
Mean | peak | crest | 10% | 1%% | 0% | 0.01%
Trace 1 [ 17.18 dbm | 25.02 dbm 7.84 0B +.58 08 8.67 db 7.35 dB 7.83 B
—_— —
BEnsneED e

Middle Channel / Full RB/ 16QAM

Ref Level 24.60 dBm  Offset 4,60 B
At 30ds _AQT 2ms @ RBW 10 MHz
(@152 view

0.1

lcF 707.5 mhz Mean Pvir + 20.00 dB
‘Complementary Cumulative Distribution Function samples: 130000
Mean | peak | crest | 10% | 1%% | 0% | o.o1% |

Trace 1 [ 18.15 dbm | 25.64 dbm 7.49 0B 4.64 dB 6.43 dB 715 a8 7.45 dB
[p——p
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26dB Bandwidth

Mode

LTE Band12 : 26dB BW(MHz)

BW

10MHz

Mod.

QPSK 16QAM

Middle CH

1.359 1.259

Spectrum by Spectrum by
Ref Level 24.60 dom  Offset 4.60 8 @ RBW 30 khz RefLevel 24.60 dom  Offset .60 d6 @ RBW 30 kHz
o At 30dE SWT 126.4ps @ VBW 100 kHz Mode Auta FFT o Att 300E SWT  126.4ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
20 dm R 15.35 dBm 0 dom ] 16.22 dBm
= M 703.6840 MHz| “ T 703.9440 MHz|
10 dBm ] ndB 26.00 dB 10 dBm [ ndB 26.00 dB
E T B 1.359000000 MH E Bw 1259000000 MH
 dan Q factor 517.9 o den Q factor 559.2
(I Lt L5
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! J
204 I.l*f T 20 d J\u i}
o " v ]
’ | / '
a0 '< 30 i
Y] ! P iy
40 ol 1 - w m -40d e it
ot g ‘ﬂ'\}&'r v ha
-50 dem—p-p eon -50 dBm | ke
i b {l
mwu-"'n' J.g.,w, o ) Al y Moy
G TYR 7 P T Y Y R T N T AT LT P e e T e
70 d 70 d
OF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | Y-value | Function | Function Result | Type | Ref | Tre | X-valug | Y-value | Function | Function Result |
M1 1 703,684 MHz 15.35 dem ndB down 1.359 MHz M1 1 703,944 MHz 16.22 dBm ndB_down 1.259 MHz
T 1 703,044 MHz -9.54 dbm nd@ 26.00 dB 1 1 703,064 MHz -9.43 dbm nde. 26.00 dB
T2 1 704,403 MHZ -8.93 dam Q factor 517.9 T2 1 704,323 MHZ -9.80 dam Q factor 559.2
i ] Ready WNNERRNND WO 4 il J Ready [CCTTTTTT ] 4

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2ARXN-FC3

Page Number 1 A49 of A63



saronas. FCC RF Test Report

Report No. : FG292014

Occupied Bandwidth

Mode

LTE Band 12 : 99%0BW(MHz)

BW

10MHz

Mod.

QPSK

16QAM

Middle CH

1.099
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Spectrum by Spectrum by
Ref Level 24.60 dom  Offset 4.60 8 @ RBW 30 khz RefLevel 24.60 dom  Offset .60 d6 @ RBW 30 kHz
o At 30dE SWT 126.4ps @ VBW 100 kHz Mode Auta FFT e Att 300E SWT  126.4ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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gt Tty ! iy,
et LT ! e Mgl gy
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70 d 70 d
OF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-valug |  Y-value | Function | Function Result | Type | Ref | Trc | X-valug | Y-value | Function | Function Result |
M1 T 703,524 WAz 15.20 dem M1 1 703,564 WAz 16.39 dam
T 1 7031643 MHz 9.57 dém Occ Bw 1.098301089 MHz 1 1 7031444 MHz 6.42 dém Oce Bw 950.040959041 kHz
T2 1 7047632 MHZ 9.99 danm T2 1 704, 1034 MHZ 6.52 dam
] Ready WNNERRNND WO 4 J Ready [CCTTTTTT ] 4
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Conducted Band Edge

LTE Band 12/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Il

ué:l Spectrum :%:
Ref Level 24.60 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 24.60 dem  Offset 4.60 d& Mode Auto Sweep
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520.000 MHz £98.900 MHz 100.000 kHz £98,89555 MHz -30.65 dBm -17.69 d& 714.000 MHzZ 716,000 MAz 100.000 KHz 715.75125 MHZ 14.51 dam 15,49 db
£98.900 MHz £99.000 MH2 20.000 kHz ©098.99935 MHz -21.47 dBm -8.47 d8 716,000 MHz 716,100 MHz 30.000 kHz 716.00145 MHz -24,06 dBm -11.06 d&
535000 Mz 701.000 MHz 100,000 kHz 095.27073 MHz 14.73 dBm -15.21 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -31,89 dém -18.99 dB
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